
 
 

 
 

Engineering 
Land/Site 
Development 

Municipal 
Infrastructure 

Environmental/ 
Water Resources 

Traffic/ 
Transportation 

Recreational 

Planning 
Land/Site 
Development 

Planning Application 
Management 

Municipal Planning  

Urban Design 

Expert Witness 
(LPAT) 

Wireless Industry 

Landscape 
Architecture 

Streetscapes & 
Public Amenities 

Open Space, Parks & 
Recreation  

Community & 
Residential 

Commercial & 
Institutional  

Environmental 
Restoration 

 

 
 
 
 
 

West Capital Airpark 

Phase 1B-2 Residential 

(Novatech Phase 2B) 

Serviceability and Conceptual Stormwater 
Management Report 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 

Prepared for: West Capital Developments 
[...]
240 Michael Cowpland Drive, Suite 200, Ottawa, ON, K2M 1P6 | Tel: 613.254.9643 x 269  |  Cell: 613.265.5415  |  Fax: 613.254.5867 

The information contained in this email message is confidential and is for exclusive use of the addressee. 

 

 

From: Susan Gordon  

Sent: Monday, June 28, 2021 10:49 AM 

To: Emily Diamond (Emily.Diamond@ontario.ca) <Emily.Diamond@ontario.ca> 

Cc: Fariha Pannu (fariha.pannu@ontario.ca) <fariha.pannu@ontario.ca>; Alex McAuley <a.mcauley@novatech-

eng.com> 

Subject: Carp Airport - Sewage Treatment Plant Capacity 

 

Hello Emily, 

 

As discussed, the City of Ottawa is looking for confirmation from the MECP that the developer can connect all of the 

Phase 2A residential subdivision to the first module of the sewage treatment plant currently in operation at the Carp 

Airport development.  These units would exceed the theoretical capacity, but would be within the Rated Capacity of the 

plant, based on monitored flows.  From our follow up in mid June, we understand that the MECP Approvals Branch has 

provided you with some preliminary feedback, indicating that they would prefer the sewage treatment plant operate at 

about 75% to 80% of capacity when using monitored flow data.   

 

We have found that the monitored flow for the past five months of operation is about 76% of the theoretical design 

flow, and are requesting approval to connect all of the Phase 2A residential subdivision to the plant.  With these flows 

and the current number of units for Phase 2A, the plant would be at about 80% of its Rated Capacity. 

 



3

Operating the plant on this basis would not require any changes to the ECA, as the plant would still be operating within 

its Rated Capacity.  Recently, on another file, the MECP Approvals Branch suggested that if an ECA amendment is not 

required, updated information could be appended to the MECP IDS file, and we would like to do the same in this 

case.  The updated information (see below) provides rationale that the Phase 2A residential subdivision, which has more 

units than anticipated at the time the ECA was issued, can be accommodated within the plant.   

 

The updated information is attached, Sewage Treatment, Residential Development to Date and Pending (Novatech, 

Revised June 16, 2021) and provides the following information:  

• Reference Documents/Information which includes: 

o A list of the supporting documents that were included with the ECA application that pertain to the Sewage 

Treatment Plant and are referenced in Schedule B in the ECA. 

o The sewage treatment plant Rated Capacity from the ECA (186m3/day for the module constructed to date 

and 372m3/day total).  The first module is in place and the second module will be constructed this fall. 

• Monitored Data: 

o Data for December 2020 to April 2021 showing the monitored flows are approximately 76% of the 

theoretical sewage design flow. 

• Updated Design Flow chart: 

o Sewage flow to the plant based on monitored data which would be 149.6m3/day, about 80% of the plant’s 

186m3/day Rated Capacity. 

• Monitored Wastewater Treatment Flows chart 

o Summarizing the daily monitored flow data  provided by the Licensed Operator (Clearford), used to establish 

the monitored flows are approximately 80% of the theoretical. 

 

Please let us know if you would need anything further to provide us with a response we could forward to the 

City.  We’ve copied Fariha Pannu, who signed the ECA and have attached a copy of the ECA for reference.   

 

Attachments:   

• ECA# 0961-A9UHS8 

• Sewage Treatment, Residential Development to Date and Pending (Novatech, Revised June 16, 2021) 

 

 

Susan Gordon, P.Eng., MBA, Director | Land Development 

NOVATECH Engineers, Planners & Landscape Architects 

240 Michael Cowpland Drive, Suite 200, Ottawa, ON, K2M 1P6 | Tel: 613.254.9643 x 269  |  Cell: 613.265.5415  |  Fax: 613.254.5867 

The information contained in this email message is confidential and is for exclusive use of the addressee. 

 

 



Page 1 - NUMBER 0961-A9UHS8

Ministry of the Environment and Climate Change
Ministère de l’Environnement et de l’Action en 

matière de changement climatique

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 0961-A9UHS8

Issue Date: February 10, 2017

1514947 Ontario Inc.

1500 Thomas Argue Rd

Carp, Ontario

K0A 1L0

Site Location: Carp Airport Subdivision

1500 Thomas Argue Road

City of Ottawa 

K0A 1L0

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 

(Environmental Protection Act) for approval of:
 

construction of private sewage treatment facilities for the collection, transmission, treatment and discharge of 

treated effluent to a dry ditch (which discharges to Carp Creek eventually to Carp River), designed at a Rated 

Capacity of 372,000 Litres per day and a maximum daily flow of 744,000 Litres per day, together with 

stormwater management facilities to serve the Phase I and Phase 2 residential development and business park at 

the West Capital Airpark located at the Carp Airport, in the City of Ottawa, consisting of the following:

Septic Tanks

● installation of clarifier tanks, each having a minimum volume of 4,000 L capacity complete with inlet and 

outlet hatches, hydraulic mixer and flow attenuator located on each residential lot and the communal hangar 

site, 9,000 L capacity for the wastewater treatment system/City park location, and a 45,000 L capacity tank for 

the community center site, discharging to the sanitary collection system, identified below;

Sewage Collection System

● a small diameter gravity sewer system (Small Bore Sewer (SBS) by Clearford Water Systems or equivalent), 

approximately 3,690 m in total length of collection mains with diameters ranging from 75 mm to 200 mm on 

the following streets:

- Albert Boyd Private, 400 m;

- Silver Dart Private 10 m;

- Sopwith Private 360 m;

- Wingover Private 985 m;



Page 2 - NUMBER 0961-A9UHS8

- Easements 550 m;

- Chandelle Private 670 m;

- Tailslide Private 415 m;

- TaxiwayE 300 m,

all complete with SAP type cleanouts;

● an inverted syphon, consisting of two (2) 100 mm diameter pipes, approximately 145 m in length, and one (1) 

250 mm diameter sanitary sewer, approximately 30.7 m in length from the Wastewater Treatment Plant 

(described below), all discharging to the sanitary lift station, described below.

● one (1) 200mm diameter sanitary sewer, approximately 16.7m in length from the pump building, discharging 

to the equalization tanks located at the Wastewater Treatment Plan (described below); 

Sanitary Lift Station

● a sanitary lift station, to convey sewage flows to the equalization tanks located at the wastewater treatment 

plant, and  consisting of:

- one (1) wet well with a minimum operating volume of approximately 1,840 L;

- two (2) submersible pumps (one standby), each pump rated at 7.66 L/s at 6 m TDH, complete with a high 

liquid level alarm, and discharging via a 75 mm diameter forcemain to a 200 mm diameter sanitary sewer, 

approximately 21.6 m in length, discharging to the equalization tanks at the Wastewater Treatment Plant 

(described below);

- one (1) covered control panel.

Wastewater Treatment Plant

A modular package type wastewater treatment system rated at an average daily flow of 186 m³/day for Phase 1 of 

the development and an additional average daily flow of 186 m
3

/day for Phase 2 of the development (progressing 

to average daily flow of 910 m³/day at full build-out in Phase 5 in future), consisting of the following:

Phase 1

● an equalization tank system (multiple tanks) with a volume of 103 m³ for Phase 1 of the development (309 

m³ at full build-out in Phase 5 in future), complete with an ultrasonic level transmitter to control pump 

operation and back-up high level alarm float switch.

● two rotary lobe blowers for aeration of the equalization tank system, as required.

● two variable speed pumps (one duty and one standby) to transfer wastewater through the screening system.

● two rotary brush screens (one duty and one standby) with 2 mm openings, each with a capacity of 

approximately 983 L/min, equipped with water level sensor and two feed forwards pumps (one duty and 

one standby).

● an aerobic tank with a storage volume of approximately 41 m³, equipped with two rotary lobe blowers (one 

duty and one standby) for fine bubble aeration, complete with dissolved oxygen and pH transmitters, and 

chemical metering pumps to feed sodium hydroxide for pH adjustment (as needed) and alum to promote 



Page 3 - NUMBER 0961-A9UHS8

flocculation of suspended solids (as needed).

● a tank level transmitter and high level float alarm switch in aerobic tank as well as two centrifugal 

submersible feed pumps (one duty and one standby) rated at 12 L/s at 4.6 m TDH to pump wastewater to 

the membrane bioreactor.

● a membrane reactor system consisting of one membrane tank (approximate volume of 11.4 m³) and two flat 

sheet membrane modules (newterra MB3-2 MicroClear) equipped with two permeate extraction pumps 

(one duty and one standby), complete with an overflow return line to the aerobic tank.

● two blowers (one duty and one standby) within the membrane reactor system for scouring of the membrane 

modules.

● a sludge holding tank having an approximate volume of 7 m³ complete with a sludge dewatering system 

with mixing tank for polymer addition and dewatering press equipped with water return line to the 

equalization tank, with dried sludge stored in an outdoor bin.

● an effluent flow meter prior to effluent discharge to an onsite dry ditch via a 200mm diameter sanitary 

sewer, approximately 31.7m in length.

Phase 2

• a second equalization tank with a volume of 103 m
3

 for Phase 2 of the development.

• an aerobic tank with a storage volume of approximately 41 m³, equipped with two rotary lobe blowers (one 

duty and one standby) for fine bubble aeration, complete with dissolved oxygen and pH transmitters, and 

chemical metering pumps to feed sodium hydroxide for pH adjustment (as needed) and alum to promote 

flocculation of suspended solids (as needed).

• a tank level transmitter and high level float alarm switch in aerobic tank as well as two centrifugal 

submersible feed pumps (one duty and one standby) rated at 12 L/s at 4.6 m TDH to pump wastewater to 

the membrane bioreactor.

• a membrane reactor system consisting of one membrane tank (approximate volume of 11.4 m³) and two flat 

sheet membrane modules (newterra MB3-2 MicroClear) equipped with two permeate extraction pumps 

(one duty and one standby), complete with an overflow return line to the aerobic tank.

• two blowers (one duty and one standby) within the membrane reactor system for scouring of the membrane 

modules.

Stomwater Management Facilities

Construction of stormwater management works related to the construction of the Wastewater Treatment and 

Water Storage Facility at the West Capital Airpark located at the Carp Airport, in the City of Ottawa, to provide 

on-site stormwater quality protection and erosion control and to attenuate post-development peak flows to 

pre-development release rates for all storm events up to and including the 100-year storm event for a catchment 

area of 0.489 hectares of industrial area, discharging to the roadside ditch along Wingover Private and ultimately 

discharging to Carp Creek, consisting of the following:

● enhanced grassed swales, located along the east, south and west property boundaries (180m total) designed 

to convey runoff from storms up to and including the 100-year return period, with a trapezoidal 

cross-section, bottom slope of approximately 0.50%, bottom width of 0.75 metres, and 3:1 side slopes, 

discharging to two ditch inlet catch basins (DICB A and B);



Page 4 - NUMBER 0961-A9UHS8

● stormwater management facility (catchment area 0.489 hectares):  Two (2) dry swales (WSW and ESW), 

located along the east, south and west property boundaries, each having a total storage volume of 27.90 m³ 

and 27.14 m³
 

respectively at a depth of 0.30 m, with side slopes of 3H:1V (maximum) and a bottom slope of 

approximately 0.5%, complete with two inlet control structures (DICB A and DICB B), receiving inflow 

from enhanced grassed swales;  two multi-staged outlet control structures, Tempest 115mm orifice (installed 

in outlet pipe of DICB A) controlling flows to 17.9 L/s and a Tempest 90mm orifice (installed din the outlet 

pipe of DICB B) controlling flows to 11.1 L/s during the 100-year event, connecting to a riprap lined swale, 

discharging to the Wingover Private roadside ditch and ultimately discharging to Carp Creek;

● including erosion/ sedimentation control measures during construction and all other controls and 

appurtenances essential for the proper operation of the aforementioned Works,

all other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances essential for 

the proper operation of the aforementioned sewage works;

all in accordance with the submitted supporting documents listed in Schedule B.

 

For the purpose of this environmental compliance approval, the following definitions apply:
 

"Annual Average Concentration" means the arithmetic mean of all Single Sample Concentrations of a 

contaminant in the Final Effluent sampled or measured, or both, during a calendar year;

"Annual Average Daily Flow" means the cumulative total sewage flow of Influent to the Sewage Treatment 

Plant during a calendar year divided by the number of days during which sewage was flowing to the Sewage 

Treatment Plant that year;

"Annual Average Loading" means the value obtained by multiplying the Annual Average Concentration of a 

contaminant by the Annual Average Daily Flow over the same calendar year;

"Approval" means this entire document and any schedules attached to it, and the application;

"BOD5" (also known as TBOD
5
) means five day biochemical oxygen demand measured in an unfiltered sample 

and includes carbonaceous and nitrogenous oxygen demand;

"Bypass" means diversion of sewage around one or more unit processes within the Sewage Treatment Plant 

with the diverted sewage flows being returned to the Sewage Treatment Plant treatment train upstream of the 

Final Effluent sampling point, and discharging to the environment through the Sewage Treatment Plant outfall;

"CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in an 

unfiltered sample;

"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of Part 

II.1 of the EPA;



Page 5 - NUMBER 0961-A9UHS8

"E. coli " refers to the thermally tolerant forms of Escherichia that can survive at 44.5 degrees Celsius;

"EPA" means the Environmental Protection Act , R.S.O. 1990, c.E.19, as amended;

"Equivalent Equipment" means a substituted equipment or like-for-like equipment that meets the required 

quality and performance standards of a named equipment;

"Event" means an action or occurrence, at a given location within the Works that causes a Bypass or Overflow. 

An Event ends when there is no recurrence of a Bypass or Overflow in the 12-hour period following the last 

Bypass or Overflow.  Two Events are separated by at least 12 hours during which there has been no recurrence 

of a Bypass or Overflow. An Overflow Event and a Bypass Event are two separate reportable events even when 

they occur concurrently;

"Final Effluent" means effluent that are discharged to the environment through the approved Final Effluent 

Outfall, including all Bypasses, that are required to comply with the effluent limits stipulated in the Approval 

for the Sewage Treatment Plant, pertaining specifically to the Final Effluent sampling point;

"Geometric Mean Density" is the nth root of the product of multiplication of the results of n number of samples 

over the period specified;

"Influent" means flows to the Sewage Treatment Plant through the collection system, excluding all process 